

<p>Israel USA Europe UK Australia Far East</p>	 <p>PALRAM APPLICATIONS (1995) LTD. Teradion Industrial Park M.P. Misgav 20174, P.O.B 53, Israel Tel ▶ +972 (4) 8486900 Fax ▶ +972 (4) 8486901 E-mail ▶ applications@palram.com Website ▶ www.palramapplications.com</p> <p><i>Thermoplastic Sheets for Construction, Industry, Advertising and Agriculture</i></p>
--	---

Quality Assurance Department

Internal document

The described tests are done to check the product's characteristics and may not suits to a specific standard's requirements.

Static Load Test Report

DATE:	06/01/2015
PRODUCT NAME:	CAR PORT VITORIA 5000
DONE BY:	Guy Silver , QA MANAGER
TEST DESCRIPTION:	<ol style="list-style-type: none"> 1. Product was assembled as is without any special supports 2. Product was loaded up to 100 kg / m² for 72 hours 3. Product was examined with loaded weight and after unloading

PIC 1



PIC 2



PIC 3



PIC 4



Findings: No cracks or damages. No change in wall connections. Insignificant sagging of the panels and profiles

Conclusions: Car port VITORIA 5000 resists 100 kg / m² loading.